
Frederick County, Maryland
Services Assessment Study

J
u

n
e

 1
6
, 
2
0
1
1

P
h
o
to

s 
co

u
rt

es
y 

o
f T

o
u
ri

sm
 C

o
u
n
ci

l 
o
f 
Fr

ed
er

ic
k 

C
o
u
n
ty

.

PPP ASSOCIATES



2

Executive Summary          3

Scope and Methodology         4

 Core Services           

 Additional Services          

 Long Term Liabilities          

Findings             7

Recommendations          9

Attachments

 A - Analysis of Core Services        10

 B - Analysis of Additional Services       20

 C - Grant Funded Services         25

 D - Timeline           26

Table of Contents
PP

P 
A

S
S

O
C

IA
TE

S
 ◆

 J
un

e 
16

, 2
01

1



3

Frederick County’s leadership, both elected and 
[...]
anticipates that the County will only receive 
approximately $250,000 per year going forward.  

Public-Private Partnerships and outsourcing  in the 
area of jail services are a viable alternative to the 
current method of providing  services.  Under a PPP 
arrangement this service can be provided on-site or 
off-site by private industry for a fixed price amount.   

Item PPP Model Frederick 
County

Cost per inmate per 
day

$55 - $65 $80.21

Average Annual 
Cost

$9,033,750 - 
$10,676,250

$12,932,326

   Table 15: Comparison of Frederick County Jail 

Services Costs to PPP Model.

It appears that significant savings may be 
achieved under both options.  If the County decided 
to pursue a complete outsource of the existing facility, 

private industry would perform the functions currently 
being  provided at the County Jail.  Should the County 
opt for the off-site option, housing, feeding, limited 
medical and transportation to and from the holding 
facility would typically be included.  An average daily 
rate for both options is estimated to range from $55 to 
$65 per inmate.

Significant savings are anticipated utilizing  the 
PPP model. 

ALTERNATIVE SENTENCING

Alternative sentencing  services are provided in 
Frederick County through the Sheriff’s office by 9 FTEs 
at an annual cost of approximately $831,275.  In 
FY10 the division oversaw the participation of 1,600 
individuals who completed 30,717 hours of 
community service.  Of the original 1,600 
participants, 1,189 completed service for a 74 
percent completion rate.  

Similar services are provided through PPP 
agreements in other governments.  This service can be 
provided on a fee basis between the offender and a 
private company.  The terms and conditions of this 
service are defined through a contract with the local 
government.  Under this arrangement, the private 
company provides oversight of probation services 
which often include community service.  In the Sandy 
Springs PPP model, for the last complete year, a 
private company supervised a total of 990 cases, 
providing  a total of 18,440 hours of community 
service.  Under the PPP model, individuals assigned 
to probation and/or community service pay a private 
company $35 per month as long  as they are in the 
program.  There is no fee charged to the local 
government.  Since inception under the Sandy Springs 
model, 3,841 cases have been successfully completed 
and 167 were terminated as unsuccessful, 
representing a 95 percent success rate.  

Significant savings are anticipated utilizing  the 
PPP model. 

Analysis of Additional Services
PP

P 
AS

S
O

C
IA

TE
S

 ◆
 J

un
e 

16
, 2

01
1 
◆ 

A
tt

a
c

h
m

e
n

t 
B



21

WATER AND WASTEWATER SERVICES

The Water and Wastewater Services function in 
Frederick County consists of seven (7)  divisions 
including  Engineering  and Planning, Finance, Water 
Purification, Waste Water Collection, Maintenance, 
Solid Waste and Regulatory Compliance.  The 
Department is staffed by 129.5 FTE’s who provide 
services to approximately 28,798 total customers.  Of 
this total, there are 716 water only customers, 19,402 
water and sewer customers and 8,667 sewer only 
customers.  The department maintains approximately 
290 miles of water line, 13 wastewater plants, 353 
miles of sewer line, 38 pump stations, and 
approximately 300 residential grinder pumps.  The 
operating budget for FY2011 totaled $17,912,679.  

For the last year, the Department experienced an 
operating  deficit of over $7 million and had to utilize 
reserve funds to balance the budget.  Based on 
feedback received from the Department Head, it 
appears that rate increases are not currently a viable 
option to raise revenue.  

For purposes of this comparison, it should be 
noted that a single facility under the PPP model is 
being  compared with the Frederick County system 
which consists of 14 separate wastewater plants and 
13 water systems.  It is recommended that Frederick 
County review this area as further refinement may be 
needed based on current operating conditions. 

Water Services
Frederick County is currently producing 4.4 

million gallons per day (mgd) of potable water.  A 
review of the State operating  permit revealed the 
water treatment system is comparable in unit process 
complexi ty, s ta ffing  (24 hours/day)  needs, 
maintenance requirements and laboratory sampling 
mandates to other facilities utilizing  the PPP model 
with available operating  expense and staffing data.    
In comparing the staff size and utilization of the 
facility to two other comparable sized facilities 
currently under the management of a private 
company, it appears that savings could be achieved in 
both areas.  

Canton, GA

The water treatment facility serving  Canton, GA 
has been operated successfully by a private contractor 
for over 15 years.  The plant is a 4.0 million gallon 
per day surface water treatment facility and meets all 
State and Federal permit requirements that are similar 
in scope to Frederick County.  

Item Canton, GA Frederick 
County

Operators 5 10

Mechanics 2 3

Lab 1 3

Electricians 1 2

Water Distribution 4 4

   Table 16: Comparison  of Frederick County Water 

Services to Canton, GA PPP Model.

The contractor routinely meets all Federal NPDES 
Permit requirements.

Forsyth County, GA
Another water treatment facility which compares 

favorably in size and complexity to the Frederick 
County water treatment plants is Forsyth, GA.  Total 
water production capability is 4 million gallons per 
day at peak capacity. 

Item Forsyth 
County, GA

Frederick 
County

Operators 6 10

Mechanics 2 3

Lab 1 3

Electricians 1 2

Water 
Distribution

4 4

   Table 17: Comparison  of Frederick County Water 

Services to Forsyth County, GA PPP Model. 

It should be noted that Frederick County operates 
13 plants that are geographically spread across the 
County.  

Analysis of Additional Services
PP

P 
AS

S
O

C
IA

TE
S

 ◆
 J

un
e 

16
, 2

01
1 
◆ 

A
tt

a
c

h
m

e
n

t 
B



22

WATER AND WASTEWATER SERVICES (CONTINUED)
Public-Private Partnerships in the area of water 

services are a viable alternative to the current method 
of providing  services.  This service can be provided by 
private industry on a fixed price basis.

WASTEWATER TREATMENT SERVICES

The principal wastewater treatment plant serving 
Frederick County is the Ballenger WWTP, a 7 mgd 
(million gallons per day)  facility.  A review of the 
NPDES permit revealed this WWTP is comparable in 
unit process complexity, staffing  (24 hours/day) needs, 
maintenance requirements and laboratory sampling 
mandates to other similar sized facilities, currently 
under the management of a private company.  

Fort Dix, NJ WWTP
The wastewater treatment facility serving  Fort Dix, 

NJ has been operated successfully by a private 
contractor for over 15 years, and the last 12 years by 
the same utility management firm.  The plant is an 
advanced wastewater treatment plant and meets 
Federal National Pollutant Discharge Elimination 
System (NPDES)  permit requirements that are similar 
in scope to the Ballenger WWTP.  A multi-year 
contract with the U.S. Army was initiated on February 
1, 1999 and includes the operation of a 10 MGD 
tertiary wastewater treatment facility.  The Bardenpho 
system discharges the effluent into a 110 acre Land 
Application System (LAS)  and the effluent is used to 
irrigate an adjoining hay field.  The contractor is 
responsible for sludge dewatering  and disposal, 
operation and maintenance of the collection system, 
15 major sewage pumping  stations, laboratory testing 
and sewer line cleaning on behalf of the U.S. Army.  

Item Fort Dix, NJ Frederick 
County

Operators 5 10

Mechanics 2 3

Lab 1 3

Electricians 1 2

   Table 18: Comparison of Frederick County Sewer 

Services to Fort Dix, NJ PPP Model. 

The contractor routinely meets all Federal NPDES 
Permit requirements with a staff which is significantly 
smaller than that of Frederick County.

Gulfport, MS WWTP
Another facility which compares favorably in size 

and complexity to the Ballenger WWTP is the 7.75 
million gallon per day (MGD) facility in Gulfport, MS.  
This plant, provides services to approximately 25,000 
customers and has been operated by a private 
company for over 20 years.  It has a peak design 
capacity of 22.8 MGD.  Federal NPDES permit 
requirements have been met consistently with less 
than 1mg/l of total suspended solids (TSS)  and 
ammonia (NH3).  The unit processes include 
screening  and grit removal, mechanical bar screens, 
activated sludge oxidation ditches, secondary 
clarifiers, effluent filtration in 4-sand filters followed 
by ultraviolet disinfection and post aeration of the 
effluent prior to discharge.  The sludge dewatering 
system consists of aerobic digestors, sludge 
thickeners, belt presses and ultimate land disposal of 
the dewatered sludge by the contractor.  The Gulfport 
WWTP was named Mississippi “Plant of the Year” and 
was also nominated by EPA Region IV as “Plant of the 
Year” operated by the current contractor. 

Item Gulfport, MS Frederick 
County

Operators 6 10

Mechanics 2 3

Lab 1 3

Electricians 1 2

   Table 19: Comparison of Frederick County Sewer 

Services staff to Gulfport, MS. 

The scale of services provided by the public-
private partner in Gulfport, MS closely resemble the 
level of service required in Frederick County.  It 
should be noted that the Frederick County system 
consists of 14 separate sewer systems.  Table 20 
provides a comparative breakdown of these elements. 

Analysis of Additional Services
PP

P 
AS

S
O

C
IA

TE
S

 ◆
 J

un
e 

16
, 2

01
1 
◆ 

A
tt

a
c

h
m

e
n

t 
B



23

Item Gulfport, 
MS

Frederick 
County

Miles of Water Line 404 290

Miles of Sewer Line 393 353

Pump Stations 174 38

Sewer Plant MGD 7.75 7.0

Annual Operating 
Cost

$8,305,000 $17,900,000

   Table 20: Comparison  of Frederick County Water 

and Sewer to Gulfport, MS PPP Model.  

Public-Private Partnerships in the area of 
wastewater services are a viable alternative to the 
current method of providing  services.  This service 
can be provided by private industry on a fixed price 
basis.  

SOLID WASTE

Frederick County provides solid waste disposal for 
over 50,000 households and businesses at an 
operating  cost of $23.2 million. To provide this 
service, the county utilizes 38 employees.

The collection service is currently provided by a 
number of private collector companies who 
independently bill households and commercial 
establishments. 

There are a number of major private firms who 
would be pleased to have the opportunity to bid on 
providing equivalent or improved levels of service.

Consolidation of these contracts along  with a 
contract for the landfill operations could be a benefit 
to the county.  The following  is an example of the 
benefits that may be realized from the transfer of the 
functions to a private company.

PPP Associates negotiated a proposal with a 
private firm to for a city of 40,000. The solid waste 
service was being provided by a large county. The 
proposal by the company was:

1. Cut the rates charged to citizens by 15%; 
2. Pay an annual franchise fee of approximately 

$500,000 to the city;
3. Pay an initial fee of $3.5 million to the city; and
4. Stipulate that all services would meet current, or 

better, levels of performance.

PPP Associates has not conducted a detailed 
review of Frederick County’s solid waste operations, 
but if similar conditions exist, substantial savings may 
be available.

A comparable 15% reduction in solid waste costs 
to Frederick County could result in operating savings 
of $3.5 million annually.

Additionally, the transfer of 38 employees from 
the County payroll is projected to reduce the county’s 
contribution to long term liabilities by $2.9 million. 

EMERGENCY COMMUNICATIONS

The Emergency Communications Department is a 
unit of the Emergency Services Division and is staffed 
by forty-eight (48) FTEs at a total annual cost to the 
County of approximately $4,542,587 per year.  The 
department receives approximately 371,000 total 
calls including  185,000 total incidents and dispatches 
approximately 120,000 police calls and 28,000 fire 
and ambulance calls on an annual basis.  

Public-Private Partnerships in the area of 
emergency communications are a viable alternative 
to the current method of providing  services.  Under a 
PPP arrangement this service can be provided by 
private industry for a fixed price amount.  An existing 
e x a m p l e o f a n o u t s o u r c e d e m e r g e n c y 
communications department shows staffing  by fifty-
three (53)  FTEs at an annual cost of approximately 
$5,483,628.  

Analysis of Additional Services
PP

P 
AS

S
O

C
IA

TE
S

 ◆
 J

un
e 

16
, 2

01
1 
◆ 

A
tt

a
c

h
m

e
n

t 
B



24

This department receives approximately 286,464 
total calls including 210,000 total incidents and 
dispatches approximately 81,000 police calls and 
29,448  fire and ambulance calls on an annual basis.  
The PPP model has a mandated answering  and 
processing  times based on the approved contract with 
a private company.  The company has consistently 
exceeded the ten (10) second, thirty (30) second 
answering  times as well as the call processing  time of 
one (1) minute.  

Workload 
Indicator PPP Model Frederick 

County

Total Calls 286,464 371,467

Total Incidents 210,000 185,375

Police Dispatches 81,000 120,000

Fire/EMS Dispatches 29,448 28,000

# FTEs 53 46

Annual Operating 
Cost

$5,483,628 $4,542,587

Table 21: Comparison of Frederick County 

Emergency Communications with PPP Model.

Frederick County compares very favorably to the 
PPP model when looking  at total budget, FTEs and 
calls received and dispatched.  However, by 
converting  to the PPP model, the County may 
experience improved levels of service and a transfer 
of long-term liabilities to the private sector. 

Analysis of Additional Services
PP

P 
AS

S
O

C
IA

TE
S

 ◆
 J

un
e 

16
, 2

01
1 
◆ 

A
tt

a
c

h
m

e
n

t 
B



25

GRANT FUNDED SERVICES

Frederick County provides a number of services 
that are only partially funded by grants.  The costs of 
these services, in excess of the grant funding, is 
covered by subsidies from the County’s general fund.  
These subsidies, while individually comprising a 
relatively small percentage of the County’s budget, 
collectively amount to a significant drain on available 
funds.

The following  services fall into this category, 
requiring a combined subsidy of $5.8 million, or 
approximately 43% of the program costs: 

• Department of Aging
• Transit
• Office of Children and Families
• Family Partnerships
• Work Force Services

There are 128 FTEs dedicated to these programs, 
with commensurate overhead costs for benefits 
(pension, health, etc.).  The transfer of these programs 
to alternative providers with lower operating and 
overhead expenses would create significant savings 
for the County.  A benefit, in addition to reduced 
operating  costs, is the reduction in pensions and other 
benefits associated with the transfer.  It is estimated 
that the savings could reach $1.95 million if all 128 
employees were transferred to private industry.

PPP  Associates recommends that the County 
investigate alternative methods for providing  the 
services such as through not-for-profits, private 
industry and other government agencies that may be 
able to provide the programs at less cost.  It may be 
necessary for the county to consider some financial 
support to the alternative provider, but less than the 
current level of expenditures.  A portion of any such 
subsidy would be offset by the reduction in long  term 
liabilities described above.

Grant Funded Services
PP

P 
AS

S
O

C
IA

TE
S

 ◆
 J

un
e 

16
, 2

01
1 
◆ 

A
tt

a
c

h
m

e
n

t 
C



26

Timeline
PP

P 
AS

S
O

C
IA

TE
S

 ◆
 J

un
e 

16
, 2

01
1 
◆ 

A
tt
